
SHIVA PERFORMANCE MATERIALS PRIVATE 
LIMITED 

PROPOSED MULTI SPECIALITY CHEMICALS 
MFG. PLANT AT VILLAGE KARAKHADI, 

PADRA, VADODARA, GUJARAT  FORM  I 
 

KADAM ENVIRONMENTAL CONSULTANTS | SEPTEMBER 2019 21 

 

3 ANNEXURES 

Annexure 1: Production Details  
Table 1: List of Products with Capacity 
Sr. No. Name of Products Production capacity (MTPA) 

1 
Styrene Acrylate Co-Polymers Solids (Resins) & Styrene maleic anhydride 

solid/derivatives & Styrene AA Terpolymer 
50,000 

2 
Styrene Acrylate Co-Polymers liquid /Emulsions / solutions / PU Emulsions  

(Resins) 
45,000 

3 Ethylene acrylic / acrylate co-polymer 15,000 
4 PHOTO INITIATORS (Diphenyl (2,4,6-trimethylbenzoyl) phosphine oxide) 1000 
[...]
State 
Means of 
Storage 

Capacity 
of 

Storage 
Means 

No. of 
Storage 
means 

Total 
Capacity 

Safety Measures Pressure Temperature 

Raw Materials 

26 
Dimethylacetamide 

(DMAC) 
127-19-

5 
liquid Drum 200 Liter 5 1 

Store at Cool, dry and well-ventilated area, 
separate storage, Flame proof fitting 

Atmosphere Atmosphere 

27 2-Chloribenzonitrile 
873-32-

5 
Solid PP Bag 25 Kg 20 0.5 T 

Store at Cool, dry and well-ventilated area, 
separate storage, Flame proof fitting 

Atmosphere Atmosphere 

28 
Mono Chloro 

benzene 
108-90-

7 
liquid Drum 200 Liter 10 1 

Store at Cool, dry and well-ventilated area, 
separate storage, Flame proof fitting 

Atmosphere Atmosphere 

29 
TBAB(Tetra-n-butyl 

ammonium 
bromide) 

1643-
19-2 

Solid PP Bag 25 Kg 20 0.5 T 
Store at Cool, dry and well-ventilated area, 

separate storage 
Atmosphere Atmosphere 

30 30% Sodium Salt of 
Methanethiol 

5188-
07-8 

Solid PP Bag 25 Kg 20 0.5 T Store at Cool, dry and well-ventilated area, 
separate storage 

Atmosphere Atmosphere 

31 Chlorine 7782-
50-5 

liquid Tonner 1 T 10 10 T Store at Cool, dry and well-ventilated area, 
separate storage 

Atmosphere Atmosphere 

32 20% NaOH Solution 1310-
73-2 

liquid Drum/Tank 200 Liter 5 1 Store at Cool, dry and well-ventilated area, 
separate storage 

Atmosphere Atmosphere 

33 Terephthalic acid 100-21-
0 

Solid PP Bag 50 kg 10 0.5 T Store at Cool, dry and well-ventilated area, 
separate storage 

Atmosphere Atmosphere 

34 Isophthalic acid 121-91-
5 

Solid PP Bag 50 kg 10 0.5 T Store at Cool, dry and well-ventilated area, 
separate storage 

Atmosphere Atmosphere 

35 Glycol 107-21-
1 

liquid Drum 200 Liter 10 2 T Store at Cool, dry and well-ventilated area, 
separate storage 

Atmosphere Atmosphere 

36 Steroyl Chloride 
112-76-

5 liquid Drum 200 Liter 10 2 T 
Store at Cool, dry and well-ventilated area, 

separate storage Atmosphere Atmosphere 

37 toluene 108-88-
3 

liquid Drum 200 Liter 10 2 T 
PESO Approved, LT, PT, Earth relay system, 

earthling & bonding, flame arrester, flame proof 
fitting 

Atmosphere Atmosphere 

38 NaOH- PELETS 
1310-
73-2 

Solid PP Bag 50 Kg 10 0.5 T 
Store at Cool, dry and well-ventilated area, 

separate storage 
Atmosphere Atmosphere 



SHIVA PERFORMANCE MATERIALS PRIVATE LIMITED 
PROPOSED MULTI SPECIALITY CHEMICALS MFG. PLANT AT VILLAGE 

KARAKHADI, PADRA, VADODARA, GUJARAT  FORM  I 
 

KADAM ENVIRONMENTAL CONSULTANTS | SEPTEMBER 2019 49 

 

 
Table 13: Storage Details of Products 

S. 
No. 

Chemical State Means of 
Storage 

Capacity of 
Storage 
Means 

No. of 
Storage 
means 

Total 
Capacity 

Safety Measures Pressure Temperature 

Products 

1 
Styrene Acrylate Co-Polymers Solids 
(Resins) & Styrene maleic anhydride 

solid/derivatives & Styrene AA Terpolymer 
Solid bag/ Jumbo 

bag 
50 Kg/ 1 T As per 

requirements 
as per 

requirements 

store in Dry and Well-ventilated 
area, separate storage, No 

smoking area , Flame proof fitting 
Atmosphere Atmosphere 

2 
Styrene Acrylate Co-Polymers liquid 

/Emulsions / solutions / PU Emulsions  
(Resins) 

Liquid 
drum/IBC 
Container 

200 litre /1 
T 

As per 
requirements 

as per 
requirements 

store in Dry and Well-ventilated 
area, separate storage, No 

smoking area, Flame proof fitting 
Atmosphere Atmosphere 

3 Ethylene acrylic / acrylate co-polymer Solid 
drum/IBC 
Container 

200 litre /1 
T 

As per 
requirements 

as per 
requirements 

store in Dry and Well-ventilated 
area, separate storage, No 

smoking area, Flame proof fitting 
Atmosphere Atmosphere 

4 PHOTO INITIATORS Solid Corrugated 
box 

50 Kg As per 
requirements 

as per 
requirements 

store in Dry and Well-ventilated 
area, separate storage, No 

smoking area , Flame proof fitting 
Atmosphere Atmosphere 

5 UV Monomer Liquid 
drum/IBC 
Container 

200 litre /1 
T 

As per 
requirements 

as per 
requirements 

store in Dry and Well-ventilated 
area, separate storage, No 

smoking area , Flame proof fitting 
Atmosphere Atmosphere 

6 CAB(CELLULOSE ACETATE BUTYRATE) Solid 
Corrugated 

box 
50 Kg 

As per 
requirements 

as per 
requirements 

store in Dry and Well-ventilated 
area, separate storage, No 

smoking area , Flame proof fitting 
Atmosphere Atmosphere 

7 Isothiazolinones Solid Corrugated 
box 

50 Kg As per 
requirements 

as per 
requirements 

store in Dry and Well-ventilated 
area, separate storage, No 

smoking area , Flame proof fitting 
Atmosphere Atmosphere 

8 Polyester Resin Liquid drum/IBC 
Container 

200 liter/1 T As per 
requirements 

as per 
requirements 

store in Dry and Well-ventilated 
area, separate storage, No 

smoking area , Flame proof fitting 
Atmosphere Atmosphere 

9 Alkyl Ketene Diamer (AKD) Solid 
Corrugated 

box 
50 Kg 

As per 
requirements 

as per 
requirements 

store in Dry and Well-ventilated 
area, separate storage, No 

smoking area , Flame proof fitting 
Atmosphere Atmosphere 



SHIVA PERFORMANCE MATERIALS PRIVATE 
LIMITED 

PROPOSED MULTI SPECIALITY CHEMICALS 
MFG. PLANT AT VILLAGE KARAKHADI, PADRA, 

VADODARA, GUJARAT  FORM  I 
 

KADAM ENVIRONMENTAL CONSULTANTS | SEPTEMBER 2019 50 

 

Table 14: Transportation Details 
S. No. Chemical State Means of Transportation Source 

RAW MATERIAL 
1 Styrene liquid Tanker Road 
2 Alpha Methyl Styrene liquid Tanker Road 
3 Butyl Acrylate liquid Tanker/ISO Container Sea, Road 
4 Acrylic acid liquid Tanker/ISO Container Sea, Road 
5 Toluene/Xylene liquid Truck Road 
6 2-Ethylhexyl Acrylic liquid Tanker/ISO Container/Truck Sea, Road 
7 Methyl acrylic acid liquid Tanker/ISO Container/Truck Sea, Road 
8 Methyl methacrylate liquid Tanker/ISO Container/truck Sea, Road 
9 Liquor Ammonia liquid Truck Road 
10 Ethyl Acrylate liquid Tanker/ISO Container/Truck Road 
11 Propene nitrile liquid Tanker/ISO Container Road 
12 Methyl Iso butyl Ketone liquid Truck Road 
13 Ethylene Cryogenic Tanker Road 
14 Methylene liquid Truck Road 
15 Aluminium Chloride Solid Truck Road 
16 10% & 30 % Hydrochloric Acid liquid Truck Road 
17 Carbon Dioxide Gas Truck Road 
18 Thionyl Chloride liquid Truck Road 
19 Triethyl Amine liquid Truck Road 
20 Ethanol liquid Truck Road 
21 Diphenyl Chloride liquid Truck Road 
22 Hexandiol Solid Truck Road 
23 alpha Cellulose Solid Truck Road 
24 Acetic Anhydride liquid Truck Road 
25 Butyric Anhydride liquid Truck Road 
26 Di-methyl acetamide (DMAC) liquid Truck Road 
27 2-Chloribenzonitrile Solid Truck Road 
28 Mono chloro benzene liquid Truck Road 
29 TBAB(Tetra-n-butyl ammonium bromide) Solid Truck Road 
30 30% Sodium Salt of Methanethiol Solid Truck Road 
31 Chlorine liquid Truck Road 
32 20% NaOH Solution liquid Truck Road 
33 Terephthalic acid Solid Truck Road 
34 Isophthalic acid Solid Truck Road 
35 Glycol liquid Truck Road 
36 Steroyl Chloride liquid Truck Road 
37 toluene liquid Truck Road 
38 NaOH- PELETS Solid Truck Road 

FINISHED GOODS 

1 
Styrene Acrylate Co-Polymers Solids (Resins) & Styrene 

maleic anhydride solid/derivatives & Styrene AA 
Terpolymer 

Solid Truck Road 

2 Styrene Acrylate Co-Polymers liquid /Emulsions / 
solutions / PU Emulsions  (Resins) 

Liquid Truck Road 



SHIVA PERFORMANCE MATERIALS PRIVATE 
LIMITED 

PROPOSED MULTI SPECIALITY CHEMICALS 
MFG. PLANT AT VILLAGE KARAKHADI, PADRA, 

VADODARA, GUJARAT  FORM  I 
 

KADAM ENVIRONMENTAL CONSULTANTS | SEPTEMBER 2019 51 

 

S. No. Chemical State Means of Transportation Source 
3 Ethylene acrylic / acrylate co-polymer Solid Truck Road 
4 PHOTO INITIATORS Solid Truck Road 
5 UV Monomer Liquid Truck Road 
6 CAB(CELLULOSE ACETATE BUTYRATE) Solid Truck Road 
7 Isothiazolinones Solid Truck Road 
8 Polyester Resin Liquid Truck Road 
9 Alkyl Ketene Diamer (AKD) Solid Truck Road 

 

 

 

 

 



SHIVA PERFORMANCE MATERIALS PRIVATE 
LIMITED 

PROPOSED MULTI SPECIALITY CHEMICALS 
MFG. PLANT AT VILLAGE KARAKHADI, PADRA, 

VADODARA, GUJARAT  FORM  I 
 

KADAM ENVIRONMENTAL CONSULTANTS | SEPTEMBER 2019 52 

 

Annexure 8: Water Consumption and Wastewater Generation Details 

Total water requirement for the proposed project is 400.2 KLD which will be sourced from Borewell.   

Table 15: Water Consumption 

S. No. Area of Consumption Fresh Water Quantity, 
KLD 

Source of Water 

1 Domestic 10 

Borewell water 

2 Gardening 20 

3 Processing (Raw water) 290.2 

4 Washing (Reactor and Floor) 20 

5 D M Water 30 

6 Boiler 25 DM water 

7 Cooling Tower 30 Borewell water 

Total 400.2  

Table 16:  Waste Water Generation 

S. 
No. Area of Generation Wastewater generation in KLD Remark 

1 Domestic 10 To STP for treatment and treated water will be 
used for gardening 

2 Processing  328.4 

To ETP for treatment and treated effluent will 
be sent to EICL for further treatment and final 

disposal  

3 Washing (Reactor and Floor) 20 

4 D M Water 5 

5 Boiler 8 

6 Cooling Tower 5 

  Total Industrial 366.4  

  Total 376.4  



SHIVA PERFORMANCE MATERIALS PRIVATE LIMITED 
PROPOSED MULTI SPECIALITY CHEMICALS MFG. PLANT AT VILLAGE 

KARAKHADI, PADRA, VADODARA, GUJARAT  FORM  I 
 

KADAM ENVIRONMENTAL CONSULTANTS | SEPTEMBER 2019 53 

 

Water Balance Diagram 

 



SHIVA PERFORMANCE MATERIALS PRIVATE 
LIMITED 

PROPOSED MULTI SPECIALITY CHEMICALS 
MFG. PLANT AT VILLAGE KARAKHADI, PADRA, 

VADODARA, GUJARAT  FORM  I 
 

KADAM ENVIRONMENTAL CONSULTANTS | SEPTEMBER 2019 54 

 

Annexure 9: Details of Waste Water Treatment Plan 

Details of Effluent Treatment Plant 

Combined effluent from process, washing and utilities from plant by gravity to be taken in inlet storage tank. Then 
it will pass through Oil and grease trap to remove oil and grease. Then it will collect into equalization cum 
neutralization tank where hydrated lime will add to increase PH to 10.5, then add alum to reduce PH to 8.5 and 
polyelectrolyte will add to it.  

Then treated water to be transferred to Primary settling tank to maximum removal of activated sludge from 
bottom. Overflow from primary settling tank goes to 1st stage aeration tank. Settled sludge with water to be 
collected in Intermediate holding tank.  

Overflow from 1st stage aeration tank is transferred to secondary setting tank to remove remaining activated 
sludge from this stage. clearer water to be overflowed and goes to Secondary aeration to for effluent polishing and 
ascertaining optimized Biodegradation. Settled sludge with water further to be collected in intermediated holding 
tank.  

Clear water further transfers to final settle tank to get complete removal of activated sludge from water. Whatever 
settled sludge with water further to be collected in intermediated holding tank.  

Clear water from final settling tank to be collected in intermediate storage tank. Now these waters are further taken 
for PSF & ACF Filtration. Filtered Effluent will be stored in final tank till it is analyzed for COD, TDS & PH. Final 
Treated effluent to be send to EICL for further treatment and final disposal. 

Details of Sewage Treatment Plant 

Sewage water to be collected in inlet tank. Then it will pass through bar screen chamber and strainer. Will 
inject to Modular Sewage Treatment Plant based on trans Bio-Filter Technology for treatment.  
Treated water is collected in final storage tank after disinfected and will use further to agriculture purpose. 

 



SHIVA PERFORMANCE MATERIALS PRIVATE LIMITED 
PROPOSED MULTI SPECIALITY CHEMICALS MFG. PLANT AT VILLAGE 

KARAKHADI, PADRA, VADODARA, GUJARAT  FORM  I 
 

KADAM ENVIRONMENTAL CONSULTANTS | SEPTEMBER 2019 55 

 

Figure 3-1: ETP Process Block Diagram  

Total Design Flow - 375 KL/DayInlet parameter 
COD 10000 - 15000
BOD  3100-5000
TDS  10000 – 15000
PH     4.5 to 6.5

Combined 
effluent from 
process, washing 
and utilities from 
plant by gravity 

INLET 
STORAGE 
SUMP 

Oil and 
grease 
trap 

Equalization
Cum 
neutralization 
Tank 

Primary 
Settling 
Tank 

1st Stage 
Aeration 
Tank 

Secondary 
Settling 
Tank 

Lime alum Polyelectrolyte 

INTERMEDIATE HOLDING TANK   

MECHANICAL DEWATERING   Raw Water for Backwash    

2nd Stage 
Aeration 
Tank 

Final 
Settling 
Tank 

Intermediate 
holding tank 

Pressure 
Sand 
Filter 

Activated 
Carbon 
Filter 

Final 
Collection 
Tank 

Send to 
EICL

 



SHIVA PERFORMANCE MATERIALS PRIVATE LIMITED 
PROPOSED MULTI SPECIALITY CHEMICALS MFG. PLANT AT VILLAGE 

KARAKHADI, PADRA, VADODARA, GUJARAT  FORM  I 
 

KADAM ENVIRONMENTAL CONSULTANTS | SEPTEMBER 2019 56 

 

Figure 3-2: Flow Diagram of STP 

 

 

 

 

Sewage Water   
INLET 
STORAGE 
TANK  

Bar 
Screen 
Chamber   

Strainer   
Modular 
Sewage 
Treatment 
Plant based on 
trans Bio-Filter 
Technology 

Disinfec
tion of 
treated 
water  

Final tank   
 

To be used 
in 
Gardening    



SHIVA PERFORMANCE MATERIALS PRIVATE 
LIMITED 

PROPOSED MULTI SPECIALITY CHEMICALS 
MFG. PLANT AT VILLAGE KARAKHADI, PADRA, 

VADODARA, GUJARAT  FORM  I 
 

KADAM ENVIRONMENTAL CONSULTANTS | SEPTEMBER 2019 57 

 

Annexure 10: Fuel Consumption 
Table 17: Details of Fuel Consumption 

S.  
No. 

Stack Attached to Capacity  
No. of 

working hrs 
Type of Fuel 

used 
Fuel consumption 

1 Boiler 3 TPH 24 Briquette  20.0 MT/DAY 

3 Thermic Fluid Heater 5 lakh Kcal/Hr 24 Briquette  20.0 MT/DAY 

2 DG set 800 kVA - Diesel  180 LTR/DAY 

*Note: DG Sets will be used only during Power failure. 

 

 

 



SHIVA PERFORMANCE MATERIALS PRIVATE 
LIMITED 

PROPOSED MULTI SPECIALITY CHEMICALS 
MFG. PLANT AT VILLAGE KARAKHADI, PADRA, 

VADODARA, GUJARAT  FORM  I 
 

KADAM ENVIRONMENTAL CONSULTANTS | SEPTEMBER 2019 58 

 

Annexure 11: Hazardous Waste Generation 
Table 18: Details of Hazardous Waste Generation 

S.  
No. Type of Waste 

Hazardous 
Waste 

Category 

Quantity per 
Year MT Source Method of 

Collection 
Treatment / 

Disposal 

1 Used Oil 5.1 5 KL Equipment & hot oil 
system  Drum  sent to recycler  

2 Contaminated discarded 
container/bags  

33.3 12000 Nos Plant internal usage Stored  sent to recycler  

3 Chemical sludge from 
Waste water treatment  

34.3 240 MT From process plant  HDPE Bag  
sent to TSDF for 

landfilling 

4 Wastes or residues 23.1 3600 MT From process plant  HPDE Bag 
sent for TSDF 
Incinerator  

 



SHIVA PERFORMANCE MATERIALS PRIVATE 
LIMITED 

PROPOSED MULTI SPECIALITY CHEMICALS 
MFG. PLANT AT VILLAGE KARAKHADI, PADRA, 

VADODARA, GUJARAT  FORM  I 
 

KADAM ENVIRONMENTAL CONSULTANTS | SEPTEMBER 2019 59 

 

 Annexure 12: Stack Details 
Table 19: Flue Gas Stacks 

S.  
No. 

Stack Attached to Capacity  
No. of 

working 
hrs 

Type of 
Fuel used 

Fuel 
consumption 

Stack 
Height, 

m 

Stack 
Diameter, 

m 
1 Boiler 3 TPH 24 Briquette  20.0 MT/DAY 31  0.5 
2 Thermic Fluid Heater 5 lakh Kcal/Hr 24 Briquette  20.0 MT/DAY 21 0.15 

3 DG set 800 kVA - Diesel  180 LTR/DAY 15.5 0.5 

*Note: DG Sets will be used only during Power failure. 

Table 20: Process Vents 
S. 

No. 
Stack Attached to Nos. of Stacks 

Stack Height 
in m 

Pollutants 
Emitted 

Air Pollution Control 
Measures Attached 

1 Vent to blow down reactor  10 22  PM Condenser scrubber  

2 Stack attached to the outlets of 
the dryers and mills 

2 10  PM  Dust collector  

3 SO2 Scrubber  1 22 SO2 Caustic Scrubber  

4 HCL Scrubber  2 22  HCL Caustic Scrubber  

5 
Propene nitrile storage tank 

vent to Scrubber  
1 10 

Propene nitrile 
Vapor 

Scrubber  

Details of Air Pollution Control Measures 

1) Dust Collector 

The filtration dust collector is an equipment that effectively captures and removes industrial dust (BPA dust, solid 
product dust, etc.) through nonwoven fabrics and bag filters, and then releases only clean air to the outside. It is a 
facility to remove the dust generated during the input of the project’s raw materials and product packaging. 

By adopting the above measures, it is possible to effectively reduce the discharge of unorganized gases during the 
storage and production of raw materials and products, and also reduce the unorganized emissions of pollutants, 
ensuring that the concentration of factory area and factory boundaries is lower than the standard requirements. 